



QMS ISO 9001 : 2000 CERTIFIED BY BVQi

UNDER UKAS AND NAC

Bangkok Steel Industry Public Co.,Ltd.

Plant : 27 Moo 10 Poochaosamingprai Rd., Phrapradaeng, Samutprakarn 10130,Thailand.

Tel. 0-2754-4617-65 , 0-2394-3241-5 Fax : 0-2384-2316,0-2394-1208



ตรานก-สิงห์



TIS 50-2548

Inspection Certificate

CUSTOMER : XXXXX XXXXX XXXX CO.,LTD.

DATE OF ISSUE :XX/XX/XXXX

COMODITY : HOT DIP GALVANIZED STEEL SHEET IN COIL

CERTIFICATE NO. :BXXXXXX

SPECIFICATION JIS G 3302 TIS 50-2548

Page 1 of 1

GI Coil No.	Date Of Prod.	Maker No.	Dimension (mm). Thickness x Width	Mass (Kg.)	:----Chemical Composition (%)----:						Mechanical Test					Coating Mass (g/m ²)		Remark
					C	P	Mn	Si	S	Al	Yield Strength N/mm ²	Tensile Strength N/mm ²	Elongation %	Hardness Test Hv	Bend Test	Triple	Single	
180451/C2	07/10/2017	3120351	0.80 x 1219	3,936	0.050	0.011	0.25	0.020	0.005	0.037				115	Good	106	100	SGCC-RCX-Z100
180454/C1	07/10/2017	3120361	0.80 x 1219	3,896	0.050	0.011	0.25	0.020	0.005	0.037				116	Good	104	98	SGCC-RCX-Z100
180453/C1	07/10/2017	3120353	0.80 x 1219	3,811	0.050	0.011	0.25	0.020	0.005	0.037				115	Good	127	117	SGCC-RCX-Z100
180453/C2	07/10/2017	3120353	0.80 x 1219	3,793	0.050	0.011	0.25	0.020	0.005	0.037				115	Good	116	108	SGCC-RCX-Z100
180443/C1	07/10/2017	3120322	0.80 x 1219	3,892	0.050	0.015	0.24	0.020	0.005	0.037				115	Good	108	101	SGCC-RCX-Z100
180443/C2	07/10/2017	3120322	0.80 x 1219	3,868	0.050	0.015	0.24	0.020	0.005	0.037				115	Good	108	102	SGCC-RCX-Z100

REMARK : The chemical composition is supplied by the steel maker.

We hereby certify that the material described herein has been tested and inspected in accordance with above standards and specifications.

SOFT COPY

Approved By :



Quality Control Department

F-TN-042 Rev.0 (04/08/16)